

**Asphaltic Concrete
 Field Density Test Results - ASTM D 2950**

Client: Mr. Norm Wells
 Ray Wells, Inc.
 PO Box 3467
 Florence, Oregon 97439

Project: Stonefield Court
 Florence, Oregon

Date: 08-21-23
Project No.: 2237116
Report No.: E-56761
Gauge SN: 28635
Technician: M. Wallace

B.P. No.: --

UNIT WEIGHT: 152.3 pcf

FURNISHED BY: Contractor for RiverBend Materials ODOT Level 2

Test No.	Approximate Test Location	Density (pcf)	Percent Compaction	Compaction Requirement (percent)
1	Lot 11 – center road	144.9	95	92
2	Lot 13 – center road	143.2	94	92
3	Lot 15 – center road	148.2	97	92
4	200' east of Rhododendron Dr.	142.1	93	92
5	50' east of Rhododendron Dr.	143.1	94	92

Tests performed at finished grade of wearing course.

Note: Asphalt was placed 1 week prior to testing.

Remarks: Norm Wells (RWI) was notified of the onsite test results.

Respectfully,

David G. Delatte
 Branch Manager

DGD:sc

This report and/or enclosed test data is the confidential property of the client to whom it is addressed and pertains to the specific process and/or material evaluated. As such, information contained herein shall not be reproduced in part or full and/or any part thereof be disclosed without FEI Testing & Inspection, Inc.'s written authorization.